
Science of the Total Environment 860 (2023) 160480

Contents lists available at ScienceDirect

Science of the Total Environment

j ourna l homepage: www.e lsev ie r .com/ locate /sc i totenv
Fracking wastewater treatment: Catalytic performance and life cycle
environmental impacts of cerium-based mixed oxide catalysts for catalytic
wet oxidation of organic compounds
Xiaoxia Ou a,b,⁎,1, Marco Tomatis a,1, Billy Payne a, Helen Daly a, Sarayute Chansai a, Xiaolei Fan a,
Carmine D'Agostino a,c, Adisa Azapagic a,⁎⁎, Christopher Hardacre a,⁎⁎

a Department of Chemical Engineering, School of Engineering, The University of Manchester, Oxford Road, Manchester M13 9PL, UK
b Nottingham Ningbo China Beacons of Excellence Research and Innovation Institute, 211 Xingguang Road, Ningbo, China
[...]
volves on-site production of ozone and its injection into the wastewater.
Both CWOand ozonation producewastewaters of comparable composition.
Further details on the two types of treatment are provided in the following
sections. Note that further treatment steps to lower the concentration of re-
sidual contaminants were not considered as they would be the same for
both CWO and ozonation.



Mixing

(c) Coagulation/flocculation

Coagulant/ 
flocculant

Sedimentation

Ozone 
production

Injection

Coagulation/ 
flocculation Ozonation

Filtration

Wastewater for 
further treatment

Wastewater for 
further treatment

(d) Microfiltration

Electricity
Al2(SO4)3

H3PO4

Solid 
residuals

Fracking 
wastewater

Electricity Oxygen

Ozone Gaseous 
emissions

Ozone 
production

Injection

Ozonation

Electricity Oxygen

Ozone
Gaseous 
emissions

Fracking 
wastewater

Mixing

(a) Coagulation/flocculation

Coagulant/ 
flocculant

Sedimentation

Catalytic wet 
oxidation

Coagulation/ 
flocculation

Filtration

Wastewater for 
further treatment

Electricity
Al2(SO4)3

H3PO4

Solid residuals

Fracking 
wastewater

Energy

Spent 
catalyst

Gaseous 
emissions

Raw 
materials

Catalyst

Filtration

Backwash 
and 

chemical 
cleaning

Microfiltration

Electricity
Raw 

materials

Solid 
residuals

Waste 
membrane

Membrane

Filtration

Backwash 
and 

chemical 
cleaning

Microfiltration

Wastewater for 
further treatment

(b) Microfiltration

Fracking 
wastewater

Electricity
Raw 

materials

Solid 
residuals

Waste 
membrane

Catalytic wet 
oxidation

Energy

Spent 
catalyst

Gaseous 
emissions

Raw 
materials

CatalystMembrane

Fig. 2. System boundaries for catalytic wet oxidation (a & b) and ozonation (c & d) coupled with coagulation/flocculation or microfiltration.

X. Ou et al. Science of the Total Environment 860 (2023) 160480
2.3.2. Inventory data
Primary data on catalyst productionwere obtained from the experiment

described in Section 2.1. Data on the wastewater treatment process for
CWO and ozonation were sourced from literature and own estimates, as de-
tailed further below. Background data for materials and energy were ob-
tained from Ecoinvent 3.6, assuming that the treatment is based in the US
(Wernet et al., 2016) due to the large-scale production of shale gas there
and data availability. All background processes were adapted where
needed to the US energy mix. Heat and electricity requirements for the
treatment processes were estimated by correcting the theoretical energy re-
quirements according to the scaling factors described in the literature
(Cuellar-Franca et al., 2016) to scale up from laboratory to industrial-
scale operations. Similarly, the energy used for mixing in both CWO and
ozonation was estimated by applying scaling factors available in the litera-
ture (Piccinno et al., 2016). An average transportation distance of 100 km
was considered for all materials andwastes. The inventory data are detailed
on the following sections.
Table 1
Inventory data for the production of CuCeOx and MnCeOx catalysts.

Reagents/wastewater Itema Quantity Unit (per kg of
catalyst)

CuCeOx MnCeOx

Reagent Cu(NO3)2 1.1 – kg
Mn(NO3)2 – 1.1 kg
Ce(NO3)3 1.3 1.3 kg

NaOH 0.5 0.5 kg
Water 19.7 19.7 kg
Heat 606 756 kJ
Electricity 2.2 2.2 Wh

Wastewaterb Nitrates 4.3 4.3 g
Copper 9.4 – mg
Manganese – 92.1 mg
Sodium 0.2 0.2 kg

a Life cycle inventory data sourced from Ecoinvent 3.6 (Wernet et al., 2016).
b Residual concentration, estimated after wastewater treatment.

4

2.3.2.1. Catalyst production. The experiments described in Section 2.1 were
utilised to estimate the amounts of materials required for the preparation of
the catalysts (Table 1). A theoretical Mn/Ce and Cu/Ce ratio of 1.5, consis-
tent with the results of XRF analyses reported in Section 3.1, was consid-
ered for the LCA models. For NaOH, a 20 % excess (0.9 kg per kg
catalyst) on the theoretical amount added to the solution was assumed to
ensure the precipitation of the metal phase. The theoretical amount of
NaOH utilised by the process was estimated stoichiometrically (2 mols of
NaOH react with 1 mol of Cu(NO3)2 or Mn(NO3)2 and 3 mols of NaOH
react with 1mol of Ce(NO3)3). NaOH used in the catalysts synthesis was as-
sumed to be recovered from the process water (at a 44 % recovery rate) by
electrodialysis (Imran et al., 2015) and reused in the process. Consequently,
the consumption of 0.5 kg NaOH per kg catalyst was assumed. However,
the amount of NaOH which would be utilised at industrial scale is uncer-
tain. Therefore, a sensitivity analysis was performed (Section 3.3.1) to de-
termine the effect on the impacts of catalyst preparation using the
theoretical and amount of NaOH and the excess used in the laboratory
Comments

Produced via conventional route: reaction of elemental copper with nitric acid
Produced via conventional route: reaction of manganese oxide with nitric acid
Produced via reaction of quadrivalent cerium hydroxide and nitric acid in presence
of hydrogen peroxide (Pitts, 1979)



X. Ou et al. Science of the Total Environment 860 (2023) 160480
experiments (0.7 and 2.4 kg per kg of catalyst added to the solution, respec-
tively, with a consumption of 0.4 and 1.3 kg per kg catalyst).

According to the literature data (Piccinno et al., 2016), the electricity
for stirring used during the preparation of the two catalysts was estimated
at 2.2 Wh kg−1 catalyst, as comparable amounts of reagents are required
for the production of the same amounts of the two catalysts. On the con-
trary, their heat requirements differ (Table 1) due to the different heat ca-
pacities of their respective reagents.

Wastewater produced during the catalyst synthesis was assumed to be
processed in a medium-size wastewater treatment plant (capacity class
3) due to the presence of toxic substances (see Table 1). Owing to a lack
of specific data, treatment of wastewater from mineral oil storage was con-
sidered as a proxy due to the similarities in pollutants content (Wernet
et al., 2016). The impacts of the water treatment were included in the
study, but the impacts of treated water discharged into the environment
were out of scope.

2.3.2.2. Fracking wastewater treatment. A wastewater flow rate of 46 L h−1

was estimated according to a volume of ~16,000 m3 per well resurfacing
during the well's lifetime (40 years). This value was used to estimate the en-
ergy consumption of coagulation and microfiltration, as well as the mem-
brane area and the amount of catalyst required by the treatment
processes. The average composition of the fracking wastewater assumed
in the study can be found in Table 2. This is based onMarcellus Shalewaste-
waters as this shale play contains 87% of the total shale gas available in the
Northeast region of the US and 55 % of the total onshore shale gas in the
country (INTEK, 2011). Note that the salinity and organic carbon content
of the synthetic fracking wastewater described in Section 2.2, which
utilised phenol as a model compound, are representative of those reported
for Marcellus Shale wastewaters (Al-Ghouti et al., 2019; He and Vidic,
2016; Lee and Neff, 2011). Accordingly, it is assumed that the performance
of the catalysts for the treatment of Marcellus Shale wastewaters would be
comparable to those reported for the synthetic fracking wastewater consid-
ered here.

The assumed concentration of suspended solids was also representative
of the concentrations found in the fracking wastewater (Table 2). Their re-
moval was included in the LCA modelling since it is part of common
fracking wastewater treatment as mentioned in Section 2.3.1. The concen-
tration of the suspended solids was utilised to estimate thematerials and en-
ergy required by the coagulation and microfiltration processes used for
their removal. The other contaminants given in Table 2 were included in
the models because they also affect the amount of reagents utilised for
the wastewater treatment. Specifically, coagulants reduce the alkalinity of
the wastewater, while ozone tends to react with dissolved iron and manga-
nese (Hussain et al., 2022). The COD of the fracking wastewater was con-
sidered to represent the total organics concentration and was utilised to
determine the total amount of catalyst or ozone required by the treatment
processes. The US energy (heat and electricity) mix was considered for all
models and fracking wastewater from the Marcellus Shale (the largest re-
serve of shale gas in the US) was selected in this study as the US is the larg-
est producer of shale gas internationally. Detailed descriptions of the
processes considered and related assumptions are provided in the following
sections, starting with the pre-treatment to remove the suspended solids
and followed by the removal of organics by either CWO or ozonation.
Table 2
Assumed composition of the fracking wastewater.

Contaminant Quantity
(g m−3 treated wastewater)a

Total suspended solids 1184
COD 26,173
Fe 4029
Mn 437
Alkalinity 143

a Average composition of Marcellus Shale wastewater (Al-Ghouti et al., 2019; He
and Vidic, 2016; Lee and Neff, 2011).

5

2.3.2.2.1. Pre-treatment to remove suspended solids. As mentioned in
Section 2.3.1, two options were considered for the removal of suspended
solids: i) coagulation; and ii) microfiltration.

i) Coagulation: This process involves rapid and slowmixing, sedimentation
and rapid sand filtration. The inventory data are summarised in Table 3.

Aluminium sulphate was selected as one of the most common coagu-
lants utilised in water treatment (Adebayo et al., 2021; Barrios et al.,
2008; Lapointe et al., 2021). The amount of coagulant utilised was calcu-
lated according to the turbidity of the wastewater (Takić et al., 2019):

Turbidity NTUð Þ ¼ 2:511 � 0:162Xþ 0:003X2 (1)

where X is the amount of aluminium required in ppm and NTU represents
nephelometric turbidity units. Turbidity is also correlated with concentra-
tion of suspended solids as follows (Serajuddin et al., 2019):

Turbidity NTUð Þ ¼ Total suspended solids ppmð Þ
0:3747

� 1:3598 (2)

Given the concentration of suspended solids in the wastewater of
1184 ppm (Table 2), the turbidity of wastewater is equal to 3157 NTU
and, thus, 247 g m−3 of aluminium sulphate is required for coagulation.
Moreover, removal of the alkaline fraction of the wastewater considered re-
quires additional 14.2 g m−3 treated wastewater, hence the total consump-
tion of the coagulant is 261 g m−3 (Table 3). Note that the organic fraction
would also be affected by the coagulation process, as intake of organic car-
bons in flocs is commonly observed (Chorghe et al., 2017). However, low
COD removal efficiencies (<20 %) are reported for the coagulation of
fracking wastewaters (Jin et al., 2018; Sun et al., 2019). Moreover, process
optimisation with respect to the coagulant and operating conditions is nec-
essary to achieve the expected removal efficiencies. As the optimisation of
the coagulation process for the removal of the organic fraction is beyond
the scope of this study, this process was considered only as a means to re-
move suspended solids from the wastewater.

Additional materials required for the maintenance of sand filters in-
clude phosphoric acid for chemical washing and water for backwashing
(6.4 mg and 68 mL m−3 treated wastewater, respectively) (Barrios et al.,
2008). Solid residues produced by the process (1.4 kg m−3 treated waste-
water) are considered hazardous waste and were assumed to be disposed
in hazardous-waste landfill.

The total energy requirements (0.12 kWh m−3 treated wastewater)
were estimated based on the expected wastewater flow rate (46 L h−1)
and themixing andfiltration (including backwashing) energy requirements
reported in the literature (Barrios et al., 2008; Vadasarukkai and Gagnon,
2017).

ii) Microfiltration: This technology is widely utilised for the removal of
suspended solids of sizes >1 μm in various applications, including
fracking wastewater treatment (Sun et al., 2019). Among different
membranes investigated for the treatment of fracking wastewaters
from Marcellus Shale, ceramic membrane emerged as an effective op-
tion due to their higher resistance to fouling and corrosion, as well as
better thermal stability andmechanical strength compared to polymeric
membranes (Hakami et al., 2020; He and Vidic, 2016). Accordingly,
Table 3
Inventory data for the coagulation process.

Process Itema Quantity Unit
(per m3 of treated wastewater)

Inputs Aluminium sulphate 261 g
Electricity 0.12 kWh
Phosphoric acid 6.4 mg
Water 68 mL

Outputs Solid waste 1.4 kg

a Life cycle inventory data sourced from Ecoinvent 3.6 (Wernet et al., 2016).



Table 4
Inventory data for the microfiltration process.

Process Itema Quantity Unit
(per m3 of treated wastewater)

Inputs Membrane (aluminium oxide) 11.4 cm2

Electricitya 0.41 kWh
NaOH 301 mg

Outputs Solid wastea 1.2 kg

a Suspended solids. Life cycle inventory data sourced from Ecoinvent 3.6 (Wernet
et al., 2016).

Table 5
Inventory data for the catalytic wet oxidation process.

Process Itema Quantity Unit
(per m3 of treated wastewater)

Inputs Catalyst 10 g
Heat (natural gas) 706 MJth

Outputs Carbon dioxide 68.8 kg
Residual COD 1.7 kg
Manganese leaching 12.6 mg
Spent catalyst 10 g

a Life cycle inventory data sourced from Ecoinvent 3.6 (Wernet et al., 2016).b

Table 6
Inventory data for the ozonation process.

Process Itema Quantity Unit
(per m3 of wastewater)

Inputs Oxygenb 561 kg
Electricity 1.1 MWh
Cooling water 1108 kg

Outputs Carbon dioxide 73.3 kg
Solid waste (FeOH and MnO2) 8.4 kg
Cooling water 1108 kg

a Life cycle inventory data sourced from Ecoinvent 3.6 (Wernet et al., 2016).
b For on-site generation of ozone.

X. Ou et al. Science of the Total Environment 860 (2023) 160480
aluminium oxidemembraneswere considered as a filter medium in this
study. The total surface area of the membrane (2.3 m2) was estimated
according to an operating flux of 20 L m−2 h−1 (wastewater flow
rate: 46 L h−1), as lower fluxes tend to increase the operating costs
(Tangsubkul et al., 2006). The manufacturing data for membrane mod-
ules were based on LCAdatabases and literature data (Tangsubkul et al.,
2006; Wernet et al., 2016), adapted for the use of aluminium oxide
(Table S2 in the SI). Electricity requirements of the process (0.41 kWh
m−3 treated wastewater) were estimated according to a transmem-
brane pressure of 70 kPa, a backwash frequency of 1 cycle per hour
(Basu, 2015; He and Vidic, 2016). Furthermore, it was considered
that chemical cleaning using NaOH (301 mg m−3 treated wastewater)
would be performed every 10 days to prevent membrane fouling
(Parameshwaran et al., 2001). As discussed in Section 2.3.2.3, solid re-
siduals were considered as hazardous wastes and disposed by landfill.
The membrane lifetime was assumed at five years (Tangsubkul et al.,
2006). The inventory data for the microfiltration process are
summarised in Table 4.

2.3.2.2.2. Catalytic wet oxidation. Experimental observations on the cat-
alyst performance reported in Section 3.2 were utilised to model the CWO
treatment process at commercial scale. Only theMn-based catalyst was con-
sidered for LCAmodelling as the Cu-based alternative showed poor activity
(~63%TOC removal), whichwould not achieve the TOC concentration re-
quired for water reuse as fracking fluid or for other production activities
(Sun et al., 2019). It should be noted that the dissolved iron, one of the con-
taminants in fracking wastewaters (Table 2), might also react with the or-
ganic fraction, possibly increasing the effectiveness of the catalysts above
the catalytic activity considered (Esteves et al., 2022; Kaldas et al., 2020).
However, no experimental observations quantifying the promoting effect
of dissolved iron on CWO of fracking wastewaters are currently available.
Thus, its potential effect on the catalytic activity was not included as part
of this assessment. Nonetheless, dissolved iron was considered as one of
the contaminants which affects the amount of ozone required for the